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1 Administrative Data

1.1 Project Data

Project Responsible:

Patrick Lomax

Date Of Test Report: 2012/05/31
Date of first test: 2012/05/21
Date of last test: 2012/05/31
1.2 Applicant Data

Company Name: Kyocera Corporation

Street: 2-1-1 Kagahara, Tsuzuki-ku

City: Yokahama-shi 224-8502

Country: Japan
Contact Person: Mr. Yoshikazu Yamamoto

Phone: +81-45-943-6253

Fax: -81-45-943-6314

E-Mail: yoshikazu.yamamoto.ke@kyocera.jp

1.3 Test Laboratory Data

The following list shows all places and laboratories involved for test result generation:

Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

7 layers DE

Company Name : 7 layers AG
Street : Borsigstrasse 11
City : 40880 Ratingen
Country : Germany

Contact Person : Mr. Michael Albert
Phone : +49 2102 749 201
Fax : +49 2102 749 444
E Mail : michael.albert@7Layers.de

Laboratory Details

Lab ID Identification Responsible Accreditation Info
Lab 1 Conducted Emissions Mr. Robert Machulec DAkkS-Registration no. D-PL-12140-01-01
Mr. Andreas Petz
Lab 2 Radiated Emissions Mr. Robert Machulec DAKkkS-Registration no. D-PL-12140-01-01
Mr. Andreas Petz
Lab 3 Regulatory Bluetooth Mr. Jimmy Chatheril DAKkkS-Registration no. D-PL-12140-01-01
RF Test Solution Mr. Séren Berentzen
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Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

2.2 Detailed Description of OUT Samples

Sample : AO1
OUT Identifier CDMA KYO011 (H32)
Sample Description CE.NO 5
Serial No. SKYIHO000068
HW Status 2.0
SW Status v110
Date of Receipt 2012/04/15
Low Voltage 3.5V Low Temp. -10 °C
High Voltage 4.2V High Temp. 55 °C
Nominal Voltage 3.8V Normal Temp. 23 °C
Parameter List:
Parameter Description Value
Parameter for Scope FCC_v2
Antenna Gain 0 (dBi)
Frequency_high 2480 (MHz)
Frequency_low 2402 (MHz)
Frequency_mid 2441 (MHz)

Sample : NO1
OUT Identifier CDMA KYO011 (H32)
Sample Description Bluetooth 2
Serial No. SKYIIO00056
HW Status 2.0
SW Status v110
Date of Receipt 2012/04/15
Low Voltage 3.5V Low Temp. -10 °C
High Voltage 4.2V High Temp. 55 °C
Nominal Voltage 3.8V Normal Temp. 23 °C
Parameter List:
Parameter Description Value
Parameter for Scope FCC_v2
Antenna Gain 0 (dBi)
Channel_BW 1 (MHz)
Frequency_high 2480 (MHz)
Frequency_low 2402 (MHz)
Frequency_mid 2441 (MHz)
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Reference: ODE_MIP_KYOCE_1207_FCCa

According to
Title 47 CFR chapter I part 15 subpart C

Sample : Z01
OUT Identifier CDMA KYO011 (H32)
Sample Description standard sample
Serial No. SKYIG000106
HW Status 2.0
SW Status v110
Date of Receipt 2012/04/15
Low Voltage 3.5V Low Temp. -10 °C
High Voltage 4.2V High Temp. 55 °C
Nominal Voltage 3.8V Normal Temp. 23 °C
Parameter List:
Parameter Description Value
Parameter for Scope FCC_v2
Antenna Gain 0 (dBi)
Channel_BW 1 (MHz)
Frequency_high 2480 (MHz)
Frequency_low 2402 (MHz)
Frequency_mid 2441 (MHz)

Sample : ACO1

OUT Identifier

Sample Description

AC/DC Charger MT-VLA
ACDC Charger
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2.3 OUT Features

Features for OUT:

Designation

CDMA KY011 (H32)

Description Allowed Values

Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Supported Value(s)

Features for scope: FCC_v2

AC

BT

CDMA2000
_800
EDR2

EDR3

Iant

PCS1900

TantC

The OUT is powered by or connected to AC
Mains

EUT supports Bluetooth data rate of 1 Mbps
with GFSK modulation in the band 2400 MHz -
2483.5 MHz

EUT supports CDMA2000 in band 824.7MHz -
848.3MHz (BCO)

EUT supports Bluetooth using data rate of 2
Mbps with PI/4 DQPSK modulation in the band
2400 MHz - 2483.5 MHz

EUT supports Bluetooth using data rate of 3
Mbps with 8DPSK modulation in the band 2400
MHz - 2483.5 MHz

Integral Antenna: permanent fixed antenna,
which may be built-in, designed as an
indispensable part of the equipment

EUT supports PCS1900 band 1850MHz -
1910MHz

temporary antenna connector, which may be
only built-in for testing, designed as an
example part of the equipment

2.4 Setups used for Testing

For each setup a relation is given to determine if and which samples and auxiliary equipment is used.
The left side list all OUT samples and the right side lists all auxiliary equipment for the given setup.

Setup No. List of OUT samples List of auxiliary equipment
Sample No. Sample Description AE No. AE Description
acdc_z01
Sample: ACO01 ACDC Charger
Sample: Z01 standard sample
S01_A01
Sample: AO01 CE.NO 5
S01_NO1
Sample: NO1 Bluetooth 2
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3
3.1

3.2

3.3

Results

General

Documentation of tested
devices:

Interpretation of the
test results:

Note:

List of the Applicable Body

(Body for Scope: FCC_v2)

Designation

Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Available at the test laboratory.

The results of the inspection are described on the following
pages, where 'Conformity' or 'Passed' means that the
certification criteria were verified and that the tested device is
conform to the applied standard.

In cases where 'Declaration’ is printed, the required documents
are available in the manufacturers product documentation.

In cases where 'not applicable' is printed, the test case
requirements are not relevant to the specific equipment
implementation.

1) This test report focuses on the evaluation of the Bluetooth
radio.

2) Special Software used for testing:

The OUT uses an Kyocera software tool to enable the sending of
commands to enable Bluetooth test mode.

Description

FCC47CFRChIPART15c247RADIO
FREQUENCY DEVICES

List of Test Specification

Subpart C - Intentional Radiators; 15.247 Operation within the
bands 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz.

Test Specification: FCC part 2 and 15
Version 10-1-11 Edition
Title: PART 2 - GENERAL RULES AND REGULATIONS

PART 15 - RADIO FREQUENCY DEVICES
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

3.4 Summary
Test Case Identifier / Name Lab
Test (condition) Result Date of Test Ref. Setup

15c.1 Conducted emissions (AC power line) §15.207
15c.1; Mode = transmit Passed 2012/05/31 Lab 1 acdc_z01

15c.2 Spurious radiated emissions §15.247 (d), §15.35 (b), §15.209
15c.2; Frequency = 2402, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 1 Mbps with GFSK modulation,
Channel = low

15c.2; Frequency = 2402, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 2 Mbps with PI/4 DQPSK
modulation

The measurement was performed from 1 GHz up to 8 GHz

because no significant spurious emissions were found

outside this frequency range in GFSK modes.
15c.2; Frequency = 2402, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 3 Mbps with 8DPSK modulation

The measurement was performed from 1 GHz up to 8 GHz

because no significant spurious emissions were found

outside this frequency range in GFSK modes.
15c.2; Frequency = 2441, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 1 Mbps with GFSK modulation,
Channel = mid

15c.2; Frequency = 2441, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 2 Mbps with PI/4 DQPSK
modulation

The measurement was performed from 1 GHz up to 8 GHz

because no significant spurious emissions were found

outside this frequency range in GFSK modes.
15c.2; Frequency = 2441, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 3 Mbps with 8DPSK modulation

The measurement was performed from 1 GHz up to 8 GHz

because no significant spurious emissions were found

outside this frequency range in GFSK modes.
15c.2; Frequency = 2480, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 1 Mbps with GFSK modulation,
Channel = highest

15c.2; Frequency = 2480, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 2 Mbps with PI/4 DQPSK
modulation

The measurement was performed from 1 GHz up to 8 GHz

because no significant spurious emissions were found

outside this frequency range in GFSK modes.
15c.2; Frequency = 2480, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 3 Mbps with 8DPSK modulation

The measurement was performed from 1 GHz up to 8 GHz

because no significant spurious emissions were found

outside this frequency range in GFSK modes.
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Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

Test Case Identifier / Name Lab
Test (condition) Result Date of Test Ref. Setup
15c.3 Occupied bandwidth §15.247 (a) (1)
15c.3; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation
15c.3; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK
modulation
15c.3; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 3 Mbps with 8DPSK modulation
15c.3; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation
15c.3; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO01
transmit using 2 Mbps with PI/4 DQPSK
modulation
15c.3; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 3 Mbps with 8DPSK modulation
15c.3; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation
15c.3; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK
modulation
15c.3; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 3 Mbps with 8DPSK modulation
15c.4 Peak power output §15.247 (b) (1)
15c.4; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation
15c.4; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK
modulation
15c.4; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 3 Mbps with 8DPSK modulation
15c.4; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation
15c.4; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK
modulation
15c.4; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 3 Mbps with 8DPSK modulation
15c.4; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation
15c.4; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK
modulation
15c.4; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1

transmit using 3 Mbps with 8DPSK modulation
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C
Test Case Identifier / Name Lab

Test (condition) Result Date of Test Ref. Setup

15c.5 Spurious RF conducted emissions §15.247 (d)

15c.5; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation

15c.5; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK

modulation

15c.5; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 3 Mbps with 8DPSK modulation

15c.5; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation

15c.5; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO01
transmit using 2 Mbps with PI/4 DQPSK

modulation

15c.5; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 3 Mbps with 8DPSK modulation

15c.5; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation

15c.5; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK

modulation

15c.5; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1

transmit using 3 Mbps with 8DPSK modulation

15c.6 Band edge compliance §15.247 (d)
15c.6; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation,
Method = conducted
15c.6; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK
modulation, Method = conducted
15c.6; Frequency = 2402, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 3 Mbps with 8DPSK
modulation, Method = conducted
15c.6; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation,
Method = conducted
15c.6; Frequency = 2480, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 1 Mbps with GFSK modulation,
Method = radiated
15c.6; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK
modulation, Method = conducted
15c.6; Frequency = 2480, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 2 Mbps with PI/4 DQPSK
modulation, Method = radiated
The measurement was performed from 1 GHz up to 8 GHz
because no significant spurious emissions were found
outside this frequency range in GFSK modes.
15c.6; Frequency = 2480, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 3 Mbps with 8DPSK
modulation, Method = conducted
15c.6; Frequency = 2480, Mode = BT Passed 2012/05/21 Lab 2 S01_A01
transmit using 3 Mbps with 8DPSK
modulation, Method = radiated
The measurement was performed from 1 GHz up to 8 GHz
because no significant spurious emissions were found
outside this frequency range in GFSK modes.

15c.7 Dwell time §15.247 (a) (1) (iii)

15c.7; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation

15c.7; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK

modulation

15c.7; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1

transmit using 3 Mbps with 8DPSK modulation
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Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

Test Case Identifier / Name Lab
Test (condition) Result Date of Test Ref. Setup
15c.8 Channel separation §15.247 (a) (1)
15c.8; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation
15c.8; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK
modulation
15c.8; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 3 Mbps with 8DPSK modulation
15c.9 Number of hopping frequencies §15.247 (a) (1) (iii)
15c.9; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 1 Mbps with GFSK modulation
15c.9; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1
transmit using 2 Mbps with PI/4 DQPSK
modulation
15c.9; Frequency = 2441, Mode = BT Passed 2012/05/30 Lab 3 S01_NO1

transmit using 3 Mbps with 8DPSK modulation

Page 11 of 122



3.5 Detailed Results

Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

3.5.1 15c.1 Conducted emissions (AC power line) §15.207

Test: 15c.1; Mode = transmit

Result:
Setup No.:
Date of Test:

Body:

Test Specification:

Passed

acdc_z01

2012/05/31 8:32

FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15
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Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

Detailed Results:

AC MAINS CONDUCTED

EUT: (DE070z01)

Manufacturer: Kyocera

Operating Condition: GSM 1900 TCH 661, audio connection to BT headset
Test Site: 7 layers Ratingen

Operator: Gal

Test Specification: ANSI C63.4; FCC 15.107 / 15.207

Comment :

Start of Test: 30.05.2012 / 22:45:24

SCAN TABLE: "FCC Voltage"

Short Description: FCC Voltage

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 5.0 kHz MaxPeak 100.0 ms 9 kHz ESH3-25
Average

Level [dBpV]
80
70
I~
60
I~~~
50
40 |
30
20
10 ¢ il
o 1 akmaklh
0
150k 300k 500k ™ 2M  3M 5M 7M 10M 30M
Frequency [HZ]
x  MES Kyo_1207_023_fin QP
——MES Kyo_1207_023 pre PK
—— MES Kyo_1207_023_pre AV
——LIM FCC 15b QP volt Voltage QP Limit
——LIM FCC 15b AV volt Voltage QP Limit
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

3.5.2 15c.2 Spurious radiated emissions §15.247 (d), §15.35 (b),

§15.209

Test: 15c.2; Frequency = 2402, Mode = BT transmit using 1 Mbps with GFSK modulation, Channel =

low

Result:
Setup No.:
Date of Test:

Body:

Test Specification:

Passed

S01_A01

2012/05/21 8:15

FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15
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Detailed Results:

Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

Traffic Mode FCC 15.247 (15.35b,15.209) TX on 2402 MHz 1-DH1
Frequency range 30 MHz - 1 GHz
Ant. Limit QPK|Frequency|Corrected |Margin Result
Polar. [dBuV] [MHZz] value QPK (QPK [dB]
[dBupV]
Ver + Hor Passed
Frequency range 1 GHz - 25 GHz
Ant. Limit PK |Limit AV Frequency|Corrected |Corrected|Margin (Margin |Result
Polar. [dBuV] [dBuV] [MHz] value PK |value AV |PK [dB] |AV [dB]
[dBuV] [dBupV]
Ver + Hor 74 54 4804 43.22 30.83 30.78 23.17|Passed

Remark: No (further) spurious emissions in the range 20 dB below the limit found.

SPURIOUS EMISSION RADIATED

EUT: (DE060a01)
Manufacturer: Kyocra

Operating Condition: TX on 2402 MHz 1-DH1
Test Site: 7 layers Ratingen
Operator: Giz

Test Specification: FCC 15.247 (

Comment :

Start of Test:

15.35b,

15.209)

vertical + horizontal antenna polarisation

30.04.2012 / 23:53:38

80

Level [dBuV/m]

70

60

50

40

30

20

1G

2G

3G 4G

Frequency [Hz]

5G 6G

8G

10G

18G

MES Kyo_1207_001_pre PK
MES Kyo_1207_001_pre AV
LIM FCC 15.209 3m

LIM FCC 15.209 3m Peak

Field Strength AV Limit

Field Strength Q-Peak Limit
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to

Title 47 CFR chapter I part 15 subpart C
SPURIOUS EMISSION RADIATE

EUT: (DE060a01)

Manufacturer: Kyocra

Operating Condition: TX on 2402 MHz 1-DH1

Test Site: 7 layers Ratingen

Operator: mac

Test Specification: FCC 15.247 (15.35b, 15.209)

Comment : vertical + horizontal antenna polarisation
Start of Test: 03.05.2012 / 06:15:06

SCAN TABLE: "FCC 15.209 C Field m"

Short Description: FCC ClassA Field Strength
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1000.0 MHz 60.0 kHz MaxPeak 100.0 ms 120 kHz HL562
1.0 GHz 2.4 GHz 500.0 kHz MaxPeak 100.0 ms 1 MHz HF 906 / 001
Average
2.5 GHz 7.0 GHz 500.0 kHz MaxPeak 100.0 ms 1 MHz HF 906 / 001
Average
7.0 GHz 18.0 GHz 500.0 kHz MaxPeak 100.0 ps 1 MHz HF 906 / 001
Average
18.0 GHz 25.0 GHz 500.0 kHz MaxPeak 100.0 ms 1 MHz EMCO 3160-09
Average
Level [dBpV/m]
80
70
60
5 Sv— 5 —— T saisly putslaettans Ahguopi
AN S

18G 196 206 216 226 236G 246G 256
Frequency [Hz]

MES Kyo_1207_010_pre PK
MES Kyo_1207_010_pre AV

e [IM FCC 15209 3m  Field Strength AV Limi
e [IM FCC 15.209 3m Peak ~ Field Strength QPeak Limit
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SPURIOUS EMISSION RADIATED

EUT: (DE
Manufacturer: Kyo
Operating Condition: TX
Test Site: 71
Operator: mac
Test Specification: FCC

Comment:

Start of Test:

21.

060a01)

cra

on 2402 MHz 1-DH1
ayers Ratingen

15.247 (15.35b, 15.209)
vertical + horizontal antenna polarisation

05.2012 / 06:29:57

Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

SCAN TABLE: "FCC 15.209 Field <1G"
Short Description: FCC
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
37.5 MHz 38.3 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
73.0 MHz 74.6 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
74.8 MHz 75.2 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
108.0 MHz 121.9 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
123.0 MHz 138.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
149.9 MHz 150.1 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
156.5 MHz 156.5 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
156.7 MHz 156.9 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
162.0 MHz 167.2 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
167.7 MHz 173.2 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
240.0 MHz 285.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
322.0 MHz 335.4 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
399.9 MHz 410.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
608.0 MHz 614.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
960.0 MHz 1.0 GHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
Level [dBuV/m]

80

70

60

50

J

40 I

30 “

20

¥ M ‘H

10 ¥V

0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
— MES Kyo_1207_017_pre PK
—LIM FCC 15.209 3m Field Strength AV Limit
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R

eference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Test: 15c.2; Frequency = 2402, Mode = BT transmit using 2 Mbps with PI/4 DQPSK modulation

Result:

Setup No.:
Date of Test:
Body:

Test Specification:

Detailed Results:

Passed

The measurement was performed from 1 GHz up to 8 GHz because no
significant spurious emissions were found outside this frequency range in

GFSK modes.

S01_A01
2012/05/21 8:20
FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15

Traffic Mode FCC 15.247 (15.35b,15.209) TX on 2402 MHz 2-DH1

Frequency range 1 GHz - 8 GHz

Ant. Limit PK |Limit AV Frequency|Corrected|Corrected|Margin (Margin |Result

Polar. [dBuV] [dBupV] [MHz] value PK |value AV (PK [dB] |AV [dB]
[dBuV] [dBuV]

Ver + Hor 74 54 4804 43.34 30.34 30.66 23.66|Passed

Remark: No (further) spurious emissions in the range 20 dB below the limit found.

SPURIOUS EMISSION RADIATED

EUT:
Manufacturer:
Operating Condition:
Test Site:
Operator:

Test Specification:
Comment :

Start of Test:

(DE060a01)
Kyocra
TX on 2402 MHz 2-DHI1
7 layers Ratingen
Giz
FCC 15.247
vertical + horizontal antenna polarisation
01.05.2012 / 01:25:42

(15.35b, 15.209)

Level [dBuV/m]
80

70

60

50

40

30

20

1G

2G 3G 4G 5G

Frequency [Hz]

6G 8G

MES Kyo_1207_004_pre PK
MES Kyo_1207_004_pre AV
LIM FCC 15.209 3m

LIM FCC 15.209 3m Peak

Field Strength AV Limit
Field Strength Q-Peak Limit
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R

Test: 15c.2; Frequency = 2402, Mode = BT transmit using 3 Mbps with 8DPSK modulation

Result:

Setup No.:
Date of Test:
Body:

Test Specification:

Detailed Results:

Passed

eference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

The measurement was performed from 1 GHz up to 8 GHz because no
significant spurious emissions were found outside this frequency range in

GFSK modes.

S01_A01
2012/05/21 8:23
FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15

Traffic Mode FCC 15.247 (15.35b,15.209) TX on 2402 MHz 3-DH1

Frequency range 1 GHz - 8 GHz

Ant. Limit PK |Limit AV Frequency|Corrected|Corrected|Margin (Margin |Result

Polar. [dBuV] [dBupV] [MHz] value PK |value AV (PK [dB] |AV [dB]
[dBuV] [dBuV]

Ver + Hor 74 54 4804 43.85 30.22 30.15 23.78|Passed

Remark: No (further) spurious emissions in the range 20 dB below the limit found.

SPURIOUS EMISSION RADIATED

EUT:
Manufacturer:
Operating Condition:
Test Site:
Operator:

Test Specification:
Comment :

Start of Test:

(DE060a01)
Kyocra
TX on 2402 MHz 3-DH1
7 layers Ratingen
Giz
FCC 15.247
vertical + horizontal antenna polarisation
01.05.2012 / 02:13:05

(15.35b, 15.209)

Level [dBuV/m]
80

70

60

50

40

30

20

1G

2G 3G 4G 5G

Frequency [Hz]

6G 8G

MES Kyo_1207_007_pre PK
MES Kyo_1207_007_pre AV
LIM FCC 15.209 3m

LIM FCC 15.209 3m Peak

Field Strength AV Limit
Field Strength Q-Peak Limit
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Test: 15c.2; Frequency = 2441, Mode = BT transmit using 1 Mbps with GFSK modulation, Channel =

mid
Result:
Setup No.:
Date of Test:
Body:

Test Specification:

Passed

S01_A01

2012/05/21 8:17

FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15
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Detailed Results:

Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

Traffic Mode FCC 15.247 (15.35b,15.209) TX on 2441 MHz 1-DH1
Frequency range 9 kHz - 1 GHz
Ant. Limit QPK|Frequency|Corrected |Margin Result
Polar. [dBuV] [MHZz] value QPK (QPK [dB]
[dBupV]
Ver + Hor Passed
Frequency range 1 GHz - 25 GHz
Ant. Limit PK |Limit AV Frequency|Corrected |Corrected|Margin (Margin |Result
Polar. [dBuV] [dBuV] [MHz] value PK |value AV |PK [dB] |AV [dB]
[dBuV] [dBupV]
Ver + Hor 74 54 4882 47.42 35.30 26.58 18.70[Passed

Remark: No (further) spurious emissions in the range 20 dB below the limit found.

Magnetic Field Strength

EUT: (DE060a01)
Manufacturer: Kyocra
Operating Condition: TX on 2441 MHz 1-DH1
Test Site: 7 layers Ratingen
Operator: mac
Test Specification: FCC 15.247 (15.35b, 15.209)
Comment : Antenna position 0°
Side 1
Level [dBuV/m]
% \\
80
I~
\\
" \\
60
\\\

50

40

30

20

10

9k

20k 40k

100k
Fr

300k
equency [Hz]

2M 4M

10M

30M

MES Kyo_1207_013_pre PK
LIM H-Field_FCC
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SPURIOUS EMISSION RADIATED

EUT:

Manufacturer:

Operating Condition:

Test Site:
Operator:

Test Specification:
Comment :

Start of Test:

(DE060a01)

Kyocra

TX on 2441 MHz 1-DH1
7 layers Ratingen

Giz

FCC 15.247 (15.35b, 15.209)
vertical + horizontal antenna polarisation
01.05.2012 / 00:24:00

Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

Marker:

Level [dBuV/m]

80

70

60

50

40

4.882 GHz 47.42 dBuV/m

o

MR W‘i‘“

S /
e e 0 WW Y
30— ™
w7
vwwwmw‘NJA !
20
10
0
1G 2G 3G 4G 5G 6G 8G 10G 18G

Frequency [Hz]

——MES Kyo_1207_002_pre PK
——MES Kyo_1207_002_pre AV

—LIM FCC 15.209 3m

Field Strength AV Limit

—LIM FCC 15.209 3m Peak Field Strength Q-Peak Limit
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to

Title 47 CFR chapter I part 15 subpart C
SPURIOUS EMISSION RADIATE

EUT: (DE060a01)

Manufacturer: Kyocra

Operating Condition: TX on 2441 MHz 1-DH1

Test Site: 7 layers Ratingen

Operator: mac

Test Specification: FCC 15.247 (15.35b, 15.209)

Comment : vertical + horizontal antenna polarisation
Start of Test: 03.05.2012 / 06:37:19

SCAN TABLE: "FCC 15.209 C Field m"

Short Description: FCC ClassA Field Strength
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1000.0 MHz 60.0 kHz MaxPeak 100.0 ms 120 kHz HL562
1.0 GHz 2.4 GHz 500.0 kHz MaxPeak 100.0 ms 1 MHz HF 906 / 001
Average
2.5 GHz 7.0 GHz 500.0 kHz MaxPeak 100.0 ms 1 MHz HF 906 / 001
Average
7.0 GHz 18.0 GHz 500.0 kHz MaxPeak 100.0 ps 1 MHz HF 906 / 001
Average
18.0 GHz 25.0 GHz 500.0 kHz MaxPeak 100.0 ms 1 MHz EMCO 3160-09
Average
Level [dBpV/m]
80
70
60
w — —— e — p—— -
A ]

18G 196 206 216 226 236G 246G 256
Frequency [Hz]

MES Kyo_1207_011_pre PK
MES Kyo_1207_011_pre AV

e [IM FCC 15.2093m Field Strength AV Limi
e [IM FCC 15.209 3m Peak ~ Field Strength QPeak Limit
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SPURIOUS EMISSION RADIATED

EUT: (DE
Manufacturer: Kyo
Operating Condition: TX
Test Site: 71
Operator: mac
Test Specification: FCC

Comment:

Start of Test:

21.

060a01)

cra

on 2441 MHz 1-DH1
ayers Ratingen

15.247 (15.35b, 15.209)
vertical + horizontal antenna polarisation

05.2012 / 06:51:19

Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

SCAN TABLE: "FCC 15.209 Field <1G"
Short Description: FCC
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
37.5 MHz 38.3 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
73.0 MHz 74.6 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
74.8 MHz 75.2 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
108.0 MHz 121.9 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
123.0 MHz 138.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
149.9 MHz 150.1 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
156.5 MHz 156.5 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
156.7 MHz 156.9 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
162.0 MHz 167.2 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
167.7 MHz 173.2 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
240.0 MHz 285.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
322.0 MHz 335.4 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
399.9 MHz 410.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
608.0 MHz 614.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
960.0 MHz 1.0 GHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
Level [dBuV/m]

80

70

60

50

J

40 I

30 “

20 “

« i | ¥

10 ] mw—ﬂ—‘m

0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
— MES Kyo_1207_018_pre PK
—LIM FCC 15.209 3m Field Strength AV Limit
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Reference: ODE_MIP_KYOCE_1207_FCCa

According to
Title 47 CFR chapter I part 15 subpart C

Test: 15c.2; Frequency = 2441, Mode = BT transmit using 2 Mbps with PI/4 DQPSK modulation

Result:

Setup No.:
Date of Test:
Body:

Test Specification:

Detailed Results:

Passed

The measurement was performed from 1 GHz up to 8 GHz because no
significant spurious emissions were found outside this frequency range in

GFSK modes.

S01_A01
2012/05/21 8:21
FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15

Traffic Mode FCC 15.247 (15.35b,15.209) TX on 2441 MHz 2-DH1

Frequency range 1 GHz - 8 GHz

Ant. Limit PK |Limit AV Frequency|Corrected|Corrected|Margin [Margin |Result

Polar. [dBuV] [dBuV] [MHz] value PK |value AV (PK [dB] |AV [dB]
[dBuV] [dBuV]

Ver + Hor 74 54 4882 48.68 34.80 25.32 19.20|Passed

Remark: No (further) spurious emissions in the range 20 dB below the limit found.

SPURIOUS EMISSION

EUT:
Manufacturer:

Operating Condition:

RADIATED

(DE060a01)
Kyocra
TX on 2441 MHz 2-DH1

Test Site: 7 layers Ratingen

Operator: Giz

Test Specification: FCC 15.247 (15.35b, 15.209)

Comment : vertical + horizontal antenna polarisation

Start of Test: 01.05.2012 / 01:40:43

Marker: 4.882 GHz

Level [dBuV/m]
80

48.68 dBpV/m

70

60

50

40

30

20

1G 2G

Frequency [Hz]

3G

4G 5G

6G 8G

MES Kyo_1207_005_pre PK
MES Kyo_1207-005_pre AV
LIM FCC15.209 3m

LIM FCC 15.209 3m Peak

Field Strength AV Limit
Field Strength Q-Peak Limit
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Reference: ODE_MIP_KYOCE_1207_FCCa

Test: 15c.2; Frequency = 2441, Mode = BT transmit using 3 Mbps with 8DPSK modulation

Result:

Setup No.:
Date of Test:
Body:

Test Specification:

Detailed Results:

Passed

According to
Title 47 CFR chapter I part 15 subpart C

The measurement was performed from 1 GHz up to 8 GHz because no
significant spurious emissions were found outside this frequency range in

GFSK modes.

S01_A01
2012/05/21 8:23
FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15

Traffic Mode FCC 15.247 (15.35b,15.209) TX on 2441 MHz 3-DH1

Frequency range 1 GHz - 8 GHz

Ant. Limit PK |Limit AV Frequency|Corrected|Corrected|Margin [Margin |Result

Polar. [dBuV] [dBuV] [MHz] value PK |value AV (PK [dB] |AV [dB]
[dBuV] [dBuV]

Ver + Hor 74 54 4882 49.17 34.63 24.83 19.37[Passed

Remark: No (further) spurious emissions in the range 20 dB below the limit found.

SPURIOUS EMISSION

EUT:
Manufacturer:

Operating Condition:

RADIATED

(DE060a01)
Kyocra
TX on 2441 MHz 3-DH1

Test Site: 7 layers Ratingen

Operator: Giz

Test Specification: FCC 15.247 (15.35b, 15.209)

Comment : vertical + horizontal antenna polarisation

Start of Test: 01.05.2012 / 02:28:01

Marker: 4.882 GHz

Level [dBuV/m]
80

49.17 dBpV/m

70

60

50

40

30

20

1G 2G

Frequency [Hz]

3G

4G 5G

6G 8G

MES Kyo_1207_008_pre PK
MES Kyo_1207-008_pre AV
LIM FCC15.209 3m

LIM FCC 15.209 3m Peak

Field Strength AV Limit
Field Strength Q-Peak Limit
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Test: 15c.2; Frequency = 2480, Mode = BT transmit using 1 Mbps with GFSK modulation, Channel =

highest

Result:
Setup No.:
Date of Test:
Body:

Test Specification:

Passed

S01_A01

2012/05/21 8:19

FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15
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Detailed Re

sults:

Traffic Mode FCC 15.247 (15.35b,15.209)

Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

TX on 2480 MHz 1-DH1
Frequency range 30 MHz - 1 GHz
Ant. Limit QPK|Frequency|Corrected |Margin Result
Polar. [dBuV] [MHZz] value QPK (QPK [dB]

[dBupV]
Ver + Hor Passed
Frequency range 1 GHz - 25 GHz
Ant. Limit PK |Limit AV Frequency|Corrected |Corrected|Margin Result
Polar. [dBuV] [dBuV] [MHz] value PK |value AV |PK [dB] |AV [dB]
[dBuV] [dBuV]

Ver + Hor 74 54 4960 46.70 34.19 27.30 19.81|Passed

Remark: No (further) spurious emissions in the range 20 dB below the limit found.
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SPURIOUS EMISSION RADIATED

Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

EUT: (DE060a01)

Manufacturer: Kyocra

Operating Condition: TX on 2480 MHz 1-DH1

Test Site: 7 layers Ratingen

Operator: Giz

Test Specification: FCC 15.247 (15.35b, 15.209)

Comment : vertical + horizontal antenna polarisation

Start of Test: 01.05.2012 / 00:54:29
Marker: 4.96 GHz 46.7 dBpV/m
Delta Mk: OHz -12.51 dB

Level [dBuV/m]
80

70

60

pni 08 v

I

40 v

T \H ke

Frequency [Hz]

st S \ ‘ ‘/f'u
30 RN
| Y
20 o
10
0
1G 2G 3G 4G 5G 6G 8G 10G 18G

—MES Kyo_1207_003_pre PK

—MES Kyo_1207_003_pre AV

—LIM FCC 15.209 3m Field Strength AV Limit
—LIM FCC 15.209 3m Peak Field Strength Q-Peak Limit
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to

Title 47 CFR chapter I part 15 subpart C
SPURIOUS EMISSION RADIATE

EUT: (DE060a01)

Manufacturer: Kyocra

Operating Condition: TX on 2480 MHz 1-DH1

Test Site: 7 layers Ratingen

Operator: mac

Test Specification: FCC 15.247 (15.35b, 15.209)

Comment : vertical + horizontal antenna polarisation
Start of Test: 03.05.2012 / 06:59:09

SCAN TABLE: "FCC 15.209 C Field m"

Short Description: FCC ClassA Field Strength
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
30.0 MHz 1000.0 MHz 60.0 kHz MaxPeak 100.0 ms 120 kHz HL562
1.0 GHz 2.4 GHz 500.0 kHz MaxPeak 100.0 ms 1 MHz HF 906 / 001
Average
2.5 GHz 7.0 GHz 500.0 kHz MaxPeak 100.0 ms 1 MHz HF 906 / 001
Average
7.0 GHz 18.0 GHz 500.0 kHz MaxPeak 100.0 ps 1 MHz HF 906 / 001
Average
18.0 GHz 25.0 GHz 500.0 kHz MaxPeak 100.0 ms 1 MHz EMCO 3160-09
Average
Level [dBpV/m]
80
70
60
o P BN AR »
5 S e g L i G puntie
- A e
40
e~
30
20
10
0 18G 19G 20G 216G 226 23G 24G 25G

Frequency [Hz]

MES Kyo_1207_012_pre PK
MES Kyo_1207_012_pre AV

e [IM FCC 15209 3m Field Strength AV Limi
e [IM FCC 15.209 3m Peak ~ Field Strength QPeak Limit
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SPURIOUS EMISSION RADIATED

EUT: (DE
Manufacturer: Kyo
Operating Condition: TX
Test Site: 71
Operator: mac
Test Specification: FCC

Comment:

Start of Test:

21.

060a01)

cra

on 2480 MHz 1-DH1
ayers Ratingen

15.247 (15.35b, 15.209)
vertical + horizontal antenna polarisation

05.2012 / 07:05:50

Reference: ODE_MIP_KYOCE_1207_FCCa

According to

Title 47 CFR chapter I part 15 subpart C

SCAN TABLE: "FCC 15.209 Field <1G"
Short Description: FCC
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
37.5 MHz 38.3 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
73.0 MHz 74.6 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
74.8 MHz 75.2 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
108.0 MHz 121.9 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
123.0 MHz 138.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
149.9 MHz 150.1 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
156.5 MHz 156.5 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
156.7 MHz 156.9 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
162.0 MHz 167.2 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
167.7 MHz 173.2 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
240.0 MHz 285.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
322.0 MHz 335.4 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
399.9 MHz 410.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
608.0 MHz 614.0 MHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
960.0 MHz 1.0 GHz 60.0 kHz MaxPeak 100.0 ps 120 kHz HL562
Level [dBuV/m]

80
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J
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M A | ¥
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0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
— MES Kyo_1207_019_pre PK
—LIM FCC 15.209 3m Field Strength AV Limit
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R

eference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Test: 15c.2; Frequency = 2480, Mode = BT transmit using 2 Mbps with PI/4 DQPSK modulation

Result:

Setup No.:
Date of Test:
Body:

Test Specification:

Detailed Results:

Passed

The measurement was performed from 1 GHz up to 8 GHz because no
significant spurious emissions were found outside this frequency range in

GFSK modes.

S01_A01
2012/05/21 8:22
FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15

Traffic Mode FCC 15.247 (15.35b,15.209) TX on 2480 MHz 2-DH1

Frequency range 1 GHz - 8 GHz

Ant. Limit PK |Limit AV Frequency|Corrected|Corrected|Margin (Margin |Result

Polar. [dBuV] [dBupV] [MHz] value PK |value AV (PK [dB] |AV [dB]
[dBuV] [dBuV]

Ver + Hor 74 54 4960 47.08 31.75 26.92 22.25|Passed

Remark: No (further) spurious emissions in the range 20 dB below the limit found.

SPURIOUS EMISSION RADIATED

EUT:
Manufacturer:
Operating Condition:
Test Site:
Operator:

Test Specification:
Comment :

Start of Test:

(DE060a01)
Kyocra
TX on 2480 MHz 2-DHI1
7 layers Ratingen
Giz
FCC 15.247
vertical + horizontal antenna polarisation
01.05.2012 / 01:55:54

(15.35b, 15.209)

Level [dBuV/m]
80

70

60

50

40

30

20

1G

2G 3G 4G 5G

Frequency [Hz]

6G 8G

MES Kyo_1207_006_pre PK
MES Kyo_1207_006_pre AV
LIM FCC 15.209 3m

LIM FCC 15.209 3m Peak

Field Strength AV Limit
Field Strength Q-Peak Limit
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Test: 15c.2; Frequency = 2480, Mode = BT transmit using 3 Mbps with 8DPSK modulation

Result: Passed
The measurement was performed from 1 GHz up to 8 GHz because no
significant spurious emissions were found outside this frequency range in
GFSK modes.

Setup No.: S01_A01

Date of Test: 2012/05/21 8:24

Body: FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

Test Specification: FCC part 2 and 15

Detailed Results:

Traffic Mode FCC 15.247 (15.35b,15.209) TX on 2480 MHz 3-DH1

Frequency range 1 GHz - 8 GHz

Ant. Limit PK |Limit AV Frequency|Corrected|Corrected|Margin (Margin |Result

Polar. [dBuV] [dBupV] [MHz] value PK |value AV (PK [dB] |AV [dB]
[dBuV] [dBuV]

Ver + Hor 74 54 2484 56.44 36.65 17.56 17.35[Passed

Ver + Hor 74 54 4960 48.21 33.56 25.79 20.44|Passed

Remark: No (further) spurious emissions in the range 20 dB below the limit found.

SPURIOUS EMISSION RADIATED

EUT: (DE060a01)

Manufacturer: Kyocra

Operating Condition: TX on 2480 MHz 3-DH1

Test Site: 7 layers Ratingen

Operator: Giz

Test Specification: FCC 15.247 (15.35b, 15.209)

Comment :

Start of Test:

vertical + horizontal antenna polarisation

01.05.2012 / 02:45:13

Level [dBuV/m]
80

70

60

50

40

30

20

1G

2G

Frequency [Hz]

3G

4G 5G

6G

8G

MES Kyo_1207_009_pre PK

MES Kyo_1207_009_pre AV
LIM FCC 15.209 3m
LIM FCC 15.209 3m Peak

Field Strength AV Limit
Field Strength Q-Peak Limit
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

3.5.3 15¢c.3 Occupied bandwidth §15.247 (a) (1)

Test: 15c¢.3; Frequency = 2402, Mode = BT transmit using 1 Mbps with GFSK modulation

Result:
Setup No.:
Date of Test:

Body:

Test Specification:

Passed

S01_NO1

2012/05/30 12:56

FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Detailed Results:

20 dB bandwidth MHz

0.944
added by operator
Marker 2 [T1] REW 30 kH=zZ RF Attt 20 dB
Ref Lwvl —22.49 dBm VEW 30 kH=z
10 dBm 2.40251720 GH=z SwWT 2.5 ms Unit dEm
10
2.1 dB Offser ¥ [T1] _24.49 AR
h 2.40251720 GHZ
v VI TT1] —1.56 a=q
/’\f\/ 2.40202104 cHz| 5%
_10 ValTi] —21.59 dun
/J\,J \'\/\’1 2.40157280 GHZ
—Z0 3'/\‘ A
1MAX Kf 1MA
_30 A \'\
EXT
— 40 A V'J\VN
f\f‘/\/ w—‘\,\d\ TDF
_s5o TN
-60
-70
-80
-90
Center 2.402 GHz 300 kHzZ/ Span 3 MH=Z
Title: Z04B Bandwidth
Comment Al CH B: 2402 MHz; Z204B bhandwidth (kHz):9544.4
Date: 30.MAY. 2012 0%:11:23

added by operator
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Test: 15c.3; Frequency = 2402, Mode = BT transmit using 2 Mbps with PI/4 DQPSK modulation

Result:
Setup No.:
Date of Test:
Body:

Test Specification:

Passed

S01_NO1

2012/05/30 13:06

FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Detailed Results:

20 dB bandwidth MHz

1.270
added by operator
Marker 2 [T1] REW 30 kH=zZ RF Attt 20 dB
Ref Lwvl -21.98 dBm VEW 30 kH=z
10 dBm 2.40265580 GH=z SwWT 2.5 ms Unit dEm
10
2.1 dB Offser ¥ [T1] —21.98 dB
[ A |
1 2.40265580 GHZ
v VI TT1] —1. 18 a=q
N 2.40204705 GHZ| %%
10 anplha M\ V| —21,61 dng
N V\—\ 2.40138620 GHZ
_20 3
1MAX 1MA
-30
EXT
,40 M\r
"
A AL
-50 TA=LY
-60
-70
-80
-90
Center 2.402 GHz 300 kHzZ/ Span 3 MH=Z
Title: Z04B Bandwidth
Comment Al CH B: 2402 MHz; Z204B bhandwidth (kHz):1269.6
Date: 30.MAY. 2012 10:28:47

added by operator
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Test: 15c.3; Frequency = 2402, Mode = BT transmit using 3 Mbps with 8DPSK modulation

Result:
Setup No.:
Date of Test:
Body:

Test Specification:

Passed

S01_NO1

2012/05/30 13:17

FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Detailed Results:

20 dB bandwidth MHz

1.245
added by operator
Marker 2 [T1] REW 30 kH=zZ RF Attt 20 dB
Ref Lwvl -21.97 dBm VEW 30 kH=z
10 dBm 2.40266180 GH=z SwWT 2.5 ms Unit dEm
10
2.1 dB Offser ¥ [T1] —21.97 AR
[ A |
1 2.40264180 GHZ
v VI TT1] —T1. 47 a=q]
/\’\f’ 2.40204705 GHZ| %%
_10 ApPaA b~ V3Tl —21.78 dun
hVad 2.40141680 cHzZ
_ 2
zZ0 o
1MAX 1MA
-30
EXT
_ A Al A
- y AW
N»f \'\"\'-\ i
aolft, -
-60
-70
-80
-90
Center 2.402 GHz 300 kHzZ/ Span 3 MH=Z
Title: Z04B Bandwidth
Comment Al CH B: 2402 MHz; Z204B bhandwidth (kHz) :1245
Date: 30.MAY. 2012 11:29:10

added by operator
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Reference: ODE_MIP_KYOCE_1207_FCCa
According to
Title 47 CFR chapter I part 15 subpart C

Test: 15¢.3; Frequency = 2441, Mode = BT transmit using 1 Mbps with GFSK modulation

Result:
Setup No.:
Date of Test:
Body:

Test Specification:

Passed

S01_NO1

2012/05/30 12:57

FCC47CFRChIPART15c247RADIO FREQUENCY DEVICES

FCC part 2 and 15
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